

Test Report

Product name	VINYL FLOORING	Size	6"X48"	product date	9th, AUG,2016
Sampling inspection	9th, AUG,2016	Thickness	4.2/0.3mm	sampling inspection place	Floor standing room
Sampling inspection Quantities	16 BOXES	Lot#	XLD-P-201606024-2	The standard of inspection	GB/T4085-2005
SID(Appearance)		Standard data	Practical Results	Result	
Disable, Crack, Layered		No	No	qualified	
Wrinkle, Bubble,Stencil, Missing film		Slight	No	qualified	
Overprint error,Chromatic aberration, Pollution,		Not obvious	No	qualified	
Pattern deformation		Slight	No	qualified	
Size/mm		Length: ± 0.3 width: ± 0.07	1219.22 152.42	qualified	
Thickness/mm		± 0.15	4.23	qualified	
Dimensional stability after exposure to heat/%		0.25	0.054	qualified	
Curing after exposure to heat/mm		≤ 1.6	0.16	qualified	
Peel Resistance/N		62	64	qualified	
Residual indentation (average)/mm		≤ 0.1	0.05	qualified	
Conclusion		This batch of qualified			
Remarks					